
California Energy Commission 
September 13, 2023 Business Meeting 

Backup Materials for Agenda Item No 05c: 
Caliskaner Water Technologies, Inc. 

The following backup materials for the above-referenced agenda item are available in 
this PDF packet as listed below: 

1. Proposed Resolution

2. Grant Request Form

3. Scope of Work



RESOLUTION NO: 23-0913-05c 

STATE OF CALIFORNIA 

STATE ENERGY RESOURCES  
CONSERVATION AND DEVELOPMENT COMMISSION 

RESOLUTION: Caliskaner Water Technologies, Inc. 

RESOLVED, that the State Energy Resources Conservation and Development 
Commission (CEC) adopts the staff CEQA findings contained in the Agreement or 
Amendment Request Form (as applicable); and  
[...]
Yes 
If yes, list CCR section number(s) and separate each with a comma. If no, enter 
“None” and go to the next question. 
CCR section number: Cal. Code Regs., tit. 14, § 15301  ;  
Common Sense Exemption? 14 CCR 15061 (b) (3) 
No  
If yes, explain reason why Agreement is exempt under the above section. If no, enter 
“Not applicable” and go to the next section. 
Cal. Code Regs., tit. 14, Section 15301, Existing Facilities, provides an exemption for 
the operation, repair, maintenance, permitting, leasing, licensing, or minor alteration 
of existing structures, facilities, mechanical equipment or topographical features 
involving negligible or no expansion of use beyond that existing.  The project involves 
temporary pipelines to divert wastewater and sludge between various demonstration 
units. All work will occur within the current Linda WWTP site boundaries.  There will 
be negligible or no expansion of existing use.  This work will not result in a serious or 
major disturbance to an environmental resource.  Therefore, the project falls within 
Section 15301 and will not have a significant effect on the environment. 
 
The project will not impact an environmental resource of hazardous or critical 
concern where designated, precisely mapped, and officially adopted pursuant to law 
by federal, state, or local agencies; does not involve any cumulative impacts of 
successive projects of the same type in the same place that might be considered 
significant; does not involve unusual circumstances that might have a significant 
effect on the environment; will not result in damage to scenic resources within a 
highway officially designated as a state scenic highway; the project site is not 
included on any list compiled pursuant to Government Code section 65962.5; and the 
project will not cause a substantial adverse change in the significance of a historical 
resource.  Therefore, none of the exceptions to categorical exemptions listed in 
CEQA Guidelines section 15300.2 apply to this project, and this project will not have 
a significant effect on the environment.  

b) Agreement IS NOT exempt. 



 
STATE OF CALIFORNIA  Grant Request Form 
CALIFORNIA ENERGY COMMISSION  CEC-270 (Revised 9/2022) 

IMPORTANT: consult with the legal office to determine next steps. 
No  
If yes, answer yes or no to all that applies. If no, list all as “no” and “None” as “yes”. 
Additional Documents Applies 
Initial Study No 
Negative Declaration No 
Mitigated Negative Declaration No 
Environmental Impact Report No 
Statement of Overriding Considerations No 
None Yes 

 
H. Subcontractors 

List all Subcontractors listed in the Budget (s) (major and minor). Insert additional rows if 
needed. If no subcontractors to report, enter “No subcontractors to report” and “0” to funds. 
Delete any unused rows from the table.  

Subcontractor Legal Company Name CEC Funds Match Funds 

Linda County Water District $ 283,258 $0 
Beyond The Dome, Inc. $ 2,433,862 $0 
Aqua-Aerobic Systems, Inc. $ 98,988 $0 
Heron Innovators, Inc. $ 85,000 $0 
Process Wastewater Technologies, LLC $ 80,000 $0 
AECOM $ 300,844 $0 
George Tchobanoglous $ 25,000 $0 
Usafi Technologies, LLC $ 55,000 $0 
Water Environment Research Foundation $ 40,817 $0 
BASE ENERGY, Inc. $ 55,000 $0 
TBD - General Contractor $ 94,500 $0 
General Contractor - Mechanical (TBD) $ 96,000 $0 
General Contractor - Electrical (TBD) $ 93,000 $0 
General Contractor - Instrumentation & Controls $ 97,500 $0 
Specialized Sludge Management Contractor (TBD) $ 59,600 $0 

I. Vendors and Sellers for Equipment and Materials/Miscellaneous 



 
STATE OF CALIFORNIA  Grant Request Form 
CALIFORNIA ENERGY COMMISSION  CEC-270 (Revised 9/2022) 

List all Vendors and Sellers listed in Budget(s) for Equipment and Materials/Miscellaneous. 
Insert additional rows if needed. If no vendors or sellers to report, enter “No vendors or sellers 
to report” and “0” to funds. Delete any unused rows from the table. 

Vendor/Seller Legal Company Name CEC Funds Match Funds 
No vendors to report $ $ 

J. Key Partners 
List all key partner(s). Insert additional rows if needed. If no key partners to report, enter “No 
key partners to report.” Delete any unused rows from the table. 

Key Partner Legal Company Name 
No key partners to report 

K. Budget Information 
Include all budget information. Insert additional rows if needed. If no budget information to 
report, enter “N/A” for “Not Applicable” and “0” to Amount. Delete any unused rows from the 
table. 

Funding Source Funding Year of 
Appropriation 

Budget List 
Number 

Amount 

EPIC 21-22 301.001I $ 7,190,593 

TOTAL Amount:  $ 7,190,593 
R&D Program Area: EERB: IAW  
Explanation for “Other” selection Not applicable 
Reimbursement Contract #: Not applicable 
Federal Agreement #: Not applicable 

L. Recipient’s Contact Information 
1. Recipient’s Administrator/Officer 
Name: Onder Caliskaner 
Address: 2733 Brookshire Cir  
City, State, Zip: Woodland, CA 95776-5534 
Phone: 530-219-067 
E-Mail: onder@cwatertech.com  
3. Recipient’s Project Manager 
Name: Onder Caliskaner 
Address: 2733 Brookshire Cir  
City, State, Zip: Woodland, CA 95776-5534 
Phone: 530-219-067 



 
STATE OF CALIFORNIA  Grant Request Form 
CALIFORNIA ENERGY COMMISSION  CEC-270 (Revised 9/2022) 

E-Mail: onder@cwatertech.com 
M. Selection Process Used 

There are three types of selection process. List the one used for this GRF.  
Selection Process Additional Information 

Competitive Solicitation # GFO-22-301 

First Come First Served Solicitation # Not applicable 

Other Not applicable 

 
N. Attached Items 

1. List all items that should be attached to this GRF by entering “Yes” or “No”.  
Item 

Number 
Item Name Attached 

1 Exhibit A, Scope of Work/Schedule Yes 

2 Exhibit B, Budget Detail Yes 

3 CEC 105, Questionnaire for Identifying Conflicts Yes 

4 Recipient Resolution No 

5 Awardee CEQA Documentation Yes 

Approved By 
Individuals who approve this form must enter their full name and approval date in the MS Word 
version.  
Agreement Manager: Anish Gautam 
Approval Date: 7/31/2023 

Branch Manager: Virginia Lew 
Approval Date: 7/31/2023 

Director: Virginia Lew for Angela Gould 
Approval Date: 7/31/2023 



Exhibit A 
Scope of Work 

Caliskaner Water Technologies, Inc. 
 

1 
  EPC-23-XXX 
  Caliskaner Water Technologies, Inc. 

I. TASK ACRONYM/TERM LISTS 

A. Task List   

Task # CPR
1 

Task Name  

1  General Project Tasks 
2  Design, Fabrication, and Installation of Advanced Sludge Separation 

Technologies 
3  Monitoring of Baseline (Conventional) Treatment System 
4 X Operation and Monitoring of Advanced Sludge Separation Treatment 

Technologies 
5  Performance Evaluation of Advanced Sludge Separation Treatment 

Technologies 
6  Economic Evaluation of Advanced Sludge Separation Treatment 

Technologies Versus Conventional Systems 
7  Project Measurement and Verification 
8  Evaluation of Project Benefits 
9  Technology/Knowledge Transfer Activities 

  
B. Acronym/Term List 

 
Acronym/Term Meaning 
AD Anaerobic Digestion 
APT Advanced Primary Treatment  
ASST Advanced Sludge Separation Treatment 
BEAM Biosolids Emissions Assessment Model 
BOD Biological Oxygen Demand 
BFT Biosolids Filtration Thickener 
CEC California Energy Commission 
COD Chemical Oxygen Demand 
CAM Commission Agreement Manager 
CAO Commission Agreement Officer 
CPT Conventional Primary Treatment  
CPR Critical Project Review 
DAF Dissolved Air Floatation Thickener 
GT Gravity Thickener 
GHG Greenhouse Gas 
GPM Gallons Per Minute 
M&V Measurement and Verification  
MGD Million Gallons Per Day 
RDT Rotary Drum Thickener 
sCOD Soluble Chemical Oxygen Demand 
SCADA Supervisory Control And Data Acquisition  

 
1 Please see subtask 1.3 in Part III of the Scope of Work (General Project Tasks) for a description of 
Critical Project Review (CPR) Meetings.  



Exhibit A 
Scope of Work 

Caliskaner Water Technologies, Inc. 
 

2 
  EPC-23-XXX 
  Caliskaner Water Technologies, Inc. 

Acronym/Term Meaning 
SAF Suspended Air Floatation 
TAC  Technical Advisory Committee  
TSS Total Suspended Solids 
Ultra-SCWO Ultra-Super Critical Water Oxidation 
VSS Volatile Suspended Solids 
VT Volute Thickener 
WAS Waste Activated Sludge (from secondary treatment clarifiers) 
WWTP Wastewater Treatment Plant 

 
 

II. PURPOSE OF AGREEMENT, PROBLEM/SOLUTION STATEMENT, AND GOALS AND 
OBJECTIVES 

 
A. Purpose of Agreement 

 
The purpose of this Agreement is to demonstrate pilot-scale innovative advanced sludge 
separation treatment technologies (ASST), gather energy data, and promote technology to help 
achieve California’s goals. During the project, two sludge thickening technologies and one sludge 
destruction technology will be demonstrated under real-world conditions with independent third-
party measurement and verification on energy savings, capital and operational costs, and overall 
treatment performance compared to currently used method of rotary drum thickeners, gravity 
thickeners and anerobic digestion. By implementing ASST technologies, Wastewater Treatment 
Plants (WWTP) could operate beyond energy neutrality and into net energy production with 
significantly reduced GHG emissions. Additional benefits of ASST systems are increased 
treatment performance and capacity, and reductions in energy consumption and treatment 
footprint.  
 

B. Problem/ Solution Statement 
 
Problem 
For many cities and towns, WWTPs are the largest energy consumers that account for up to 3 
percent of global electricity consumption2 and are among the largest GHG emitters at nearly 1.57 
percent of global GHG emissions3. 

Anaerobic Digestion (AD) is the commonly used conventional sludge treatment technology used 
at WWTPs. Unfortunately, AD process does not capture all the latent energy in wastewater, is 
not economically feasible for WWTPs smaller than 5 MGD in size and is a significant source of 
GHG emissions. AD produces biogas, a mixture of impure methane and carbon dioxide that 
often gets flared, but can also be used to produce energy at larger plants. To do so, methane 
gas needs to be separated from the carbon dioxide gas and then purified (e.g., removal of 
siloxanes) before being burned to produce electricity. Replacement of incumbent AD process 

 
2 Lu, L., Guest, J. S., Peters, C. A., Zhu, X., Rau, G. H., & Ren, Z. J. (2018). “Wastewater treatment for 
carbon capture and utilization”. Nature Sustainability, 1(12), 750-758.  
3 IPCC Climate Change 2014: Mitigation of Climate Change (eds Edenhofer, O. et al.) (Cambridge Univ. 
Press, 2014). 



Exhibit A 
Scope of Work 

Caliskaner Water Technologies, Inc. 
 

3 
  EPC-23-XXX 
  Caliskaner Water Technologies, Inc. 

with innovative and more efficient sludge treatment technologies is an essential step to take to 
achieve decarbonization of WWTPs.  

Thickening technologies are used at WWTPs to condition the sludge. The wastewater treatment 
industry predominantly uses conventional thickening systems [e.g., rotary drum thickeners (RDT), 
gravity thickeners (GT), dissolved air floatation (DAF)] which rely mostly on gravitational forces 
and use of polymers. These conventional systems have lower solids capture rates (60 to 80%) 
and higher GHG emissions compared to advanced separation thickening technologies proposed 
in this project.  

Solution 
Implementing ASST technologies is an essential step for decarbonization of WWTPs. With 
advanced and efficient technologies WWTPs could operate beyond energy neutrality and into net 
energy production while significantly reducing GHGs. Understanding this opportunity, several 
technology providers have developed advanced sludge separation, thickening and treatment 
technologies. The proposed project will demonstrate three promising ASST technologies. The 
proposed ASST technologies offer significant decarbonization reduction benefits for WWTPs by 
decreasing GHG emissions, energy consumption, polymer use, and footprint/concrete 
requirement compared to the conventional sludge thickening [e.g., via RDT, DAF, GT] systems 
followed by AD for sludge/biosolids treatment. ASST is a key strategic process in bringing about 
energy and GHG reductions while increasing resource recovery. In this project, ASST 
technologies will be demonstrated both for conventional primary treatment and advanced primary 
treatment systems. The ASST systems aim to replace the incumbent AD process for sludge 
treatment and inefficient conventional thickening technologies (rotary drum dryers and gravity 
thickeners). In this  project a net-zero energy (towards energy positive) WWTP with significant 
GHG emission reductions (up to 35 percent) will be demonstrated. By contrast to the gas 
purification step required for AD, ultra-SCWO technology produces electricity by expanding the 
gas effluent that contains carbon dioxide free from impurities such as siloxanes. Some ultra-
SCWO users could capture the carbon dioxide produced. In this project, a technology economic 
analysis will be conducted for bottling of carbon dioxide. 

 

C. Goals and Objectives of the Agreement 
 
Agreement Goals 
The goals of this Agreement are to:  

• Demonstrate two advanced sludge thickening technologies [Biosolids Filtration Thickener 
(BFT) and Suspended Air Floatation (SAF)] for conventional and advanced primary and 
secondary treatment systems and compare their decarbonization, energy, treatment, and 
cost benefits against conventional sludge thickening technologies [e.g., RDT, GT, and 
DAF) 

• Demonstrate an advanced sludge treatment / destruction technology [Ultra-Super critical 
Water Oxidation (Ultra-SCWO)] for conventional and advanced primary and secondary 
treatment systems and compare their decarbonization, energy, treatment, and cost 
benefits against the conventional sludge treatment technology - Anaerobic Digestion. 

• Conduct independent measurement and verification study to evaluate if the ASST 
technologies proposed are technically viable and commercially attractive approaches 
against conventional sludge treatment technologies. The project’s goals are to prove the 



Exhibit A 
Scope of Work 

Caliskaner Water Technologies, Inc. 
 

4 
  EPC-23-XXX 
  Caliskaner Water Technologies, Inc. 

following benefits for WWTPs: 
o Decrease GHG emissions by at least 30 percent. 
o Decrease energy usage by at least 25 percent. 
o Decrease operational and maintenance costs by at least 15 percent. 
o Decrease footprint by at least 60 percent. 
o Increase sludge treatment performance by at least 20% 

 
Ratepayer Benefits:4  This Agreement will result in the ratepayer benefits for GHG reductions, 
greater electrical cost savings, electrical reliability, and operational & capital cost savings from 
using advanced and innovative sludge treatment technologies instead of less efficient 
conventional sludge treatment technologies including anaerobic digestion.  Assuming a market 
penetration of 25% of advanced sludge treatment systems, we expect 250,000 metric tons CO2e 
of GHG emission to be avoided and 0.38 TWh of energy to be saved every year. The electricity 
savings from the implementation of ASST can also reduce the peak electric loads for WWTPs. 
Locally, this results in reduced congestion on utility distribution circuits and subsequent demand 
charges incurred by these facilities as large industrial customers. Grid-wide, this reduces reliance 
on more expensive, less efficient peaking power plants to balance the electric load, reducing the 
marginal cost of electricity. Reductions in electric load and increases in facility energy self-
sufficiency increase the resilience of these facilities against disruptions from broader electric grid 
outages. 

 
Technological Advancement and Breakthroughs:5  This Agreement will lead to technological 
advancement and breakthroughs to overcome barriers to the achievement of the State of 
California’s statutory decarbonization and energy goals by improving sludge/biosolids treatment at 